
MAKE: STYLE:

40

WARNING: NEVER EXCEED YOUR VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY 

WEIGHT CARRYING:

   INSTALLATION TIPS:

   INSTALLATION REQUIRES:

   VEHICLE PHOTO:

   HITCH ILLUSTRATION:

   REPRESENTATIVE PHOTO

   MAKE SURE YOUR HITCH MATCHES

   LEVEL OF DIFFICULTY: MODERATE

EASY MODERATE CHALLENGING

1.  BEFORE YOU BEGIN INSTALLATION, READ ALL  
INSTRUCTIONS THOROUGHLY.

2.  TO EASE INSTALLATION, 2 PEOPLE MAY BE
 REQUIRED.

3.  USING PROPER TOOLS WILL GREATLY IMPROVE  THE 
QUALITY OF THE INSTALL AND REDUCE THE  TIME 
REQUIRED.

Safety glasses should be 
worn at all times while
installing this product.

YEARS: 2018-PRESENT CHEVROLET / BUICK MODEL: TRAVERSE / ENCLAVE SUV

5,000
750

TRAILER WEIGHT:
TONGUE WEIGHT:

13433 INSTALLATION INSTRUCTIONS

LBS.
LBS.

WEIGHT DISTRIBUTION: TRAILER WEIGHT:
TONGUE WEIGHT:

5,000
750

LBS.
LBS.

80 MIN.
MIN.   PRO INSTALL TIME:

   NOVICE INSTALL TIME:

IF YOU  ARE  HESITANT  TO UNDERTAKE
THIS TASK ON YOUR OWN, CONTACT AN AUTHORIZED

CURT INSTALLER FOR ADDITIONAL ASSISTANCE.

RATCHET

SAFETY
GLASSES

SOCKET

7mm
15mm
3/4"

SOCKET
EXTENSION

+ 6"

TORQUE
WRENCH

PART REMOVAL

SCREW
DRIVER

LOWER EXHAUST

NO DRILLING REQUIRED

FISHWIRE (4) FASTENERS

REAR PART REMOVAL

S

TORX BIT

T15
T20

https://www.carid.com/curt/


INSTALLATION WALKTHROUGH:
Parts List

DESCRIPTIONPART NUMBERQTYITEM

BOLT, CAR,1/2-13 UNC,1-1/2,GRD8,YZ10-1028741

.250 x 1.00 x 2.00" SQUARE HOLE SPACERCM-SP1242

WASHER, S-CON,1/2,YZ30-0014943

NUT, HEX,1/2-13 UNC,GRD820-0003744

HHCS,M10x1.5,45,CL10.9,CZ10-1033845

WASHER, S-CON,3/8,YZ30-0014846

1/2" FISHWIRE1_2 FISHWIRE47

1. Open the tailgate. Pry open (4) plastic covers below tail lights and remove
the (4) screws using a 7mm socket, (2) each side. Remove (2) screws connecting
the bottom edge of the fascia to metal support tabs using a T20 socket. Remove
(8) screws that connect the wheel well liner to the fascia using T15 socket, (4)
each side. Gently puill back the wheel well trim, remove (2) screws that connect
the fascia to the vehicle body with a 7mm socket, (1) each side. Starting from the
wheel well gently pull off fascia. Unplug any wires that are attached.

2. Remove (4) M10 nuts with a 15mm socket from the top
bumper attachments, set nuts aside for re‐attachment, (2)
each side. Remove (4) M10 bolts with a 15mm socket from
the bottom bumper attachments, (2) each side. Return the
bumper beam and bolts to the vehicle owner.

EXISTING NUT
ACCESS HOLE

FRAME RAIL

BUMPER BEAM

2

1

5
64

3

7



INSTALLATION WALKTHROUGH:
3. Raise the hitch into position over the bumper studs, install the
nuts removed earlier. Raise exhaust hangers into position, install the
M10 bolts and conical washers (teeth side towards hitch). Fishwire
the carriage bolts and spacers into the vehicle frame through the
access hole in the hitch, install the conical washer (teeth side toward
hitch) and nuts.

4. Tighten all 1/2" fasteners with torque wrench to 110lb-ft and all M10
fasteners to 45lb-ft.

5. Reverse the process used in step 1 to re‐install the fascia. Be sure
to reconnect any plugs that were disconnected. *Vehicle fascia has a
removeable panel for hitch usage. Panel may be replaced when hitch
is not in use.

   INSTALLATION COMPLETE





GROSS LOAD CAPACITY WHEN USED AS A WEIGHT CARRYING HITCH:                LBS. TRAILER WEIGHT &             LBS. TONGUE WEIGHT.
 GROSS LOAD CAPACITY WHEN USED AS A WEIGHT DISTRIBUTION HITCH:              LBS. TRAILER WEIGHT &             LBS. TONGUE WEIGHT

WARNING: *** DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY. ***

INSTALLATION STEPS

PERIODICALLY CHECK THIS RECEIVER HITCH TO ENSURE THAT ALL FASTENERS
ARE TIGHT AND THAT ALL STRUCTURAL COMPONENTS ARE SOUND.

5,000 750
5,000 750

CHEVROLET TRAVERSE / BUICK ENCLAVE13433

80

40

40

HITCH WEIGHT:         LBS.
INSTALL TIME

  PROFESSIONAL:        MINUTES
  NOVICE (DIY):         MINUTES

INSTALL NOTES: 

Parts List
DESCRIPTIONPART NUMBERQTYITEM

.250 x 1.00 x 2.00" SQUARE HOLE SPACERCM-SP1241
NUT, HEX,1/2-13 UNC,GRD820-0003742
WASHER, S-CON,3/8,YZ30-0014843
1/2" FISHWIRE1_2 FISHWIRE44
CLEAR POLY BAGPOLY BAG15
WASHER, S-CON,1/2,YZ30-0014946
HHCS,M10x1.5,45,CL10.9,CZ10-1033847

1. Open the tailgate. Pry open (4) plastic covers below tail lights to remove the (4) screws using a 7mm socket, (2) each side.
Remove (2) screws that connect the bottom lower edge of the fascia to the metal support tabs using a T20 socket. Remove (8)
screws that connect the wheel well liner to the fascia using T15 socket, (4) each side. Gently pull back the wheel well trim,
remove (2) screws that connect the fascia to the vehicle body with a 7mm socket, (1) each side. Starting from the wheel well
gently pull off fascia. Unplug any wires that are attached.

2. Remove (4) M10 nuts with a 15mm socket from the top bumper attachments, set nuts aside for re‐attachment, (2) each side.
Remove (4) M10 bolts with a 15mm socket from the bottom bumper attachments, (2) each side. Be sure to support the vehicle
exhaust system as these bolts also attach the exhaust hangers. Return the bumper beam and bolts to the vehicle owner.

3. Raise the hitch into position over the bumper studs, install the nuts removed earlier. Raise exhaust hangers into position,
install the M10 bolts and conical washers (teeth side towards hitch). Fishwire the carriage bolts and spacers into the vehilce
frame through the access hole in the hitch, install the conical washer (teeth side toward hitch) and nuts.

4. Tighten all 1/2" fasteners with torque wrench to 110lb‐ft and all M10 fasteners to 45lb‐ft.

5. Reverse the process used in step 1 to re‐install the fascia. Be sure to reconnect any plugs that were disconnected. *Vehicle
fascia has a removeable panel for hitch usage. Panel may be replaced when hitch is not is use.

- LOWER EXHAUST
- REMOVE/REINSTALL PARTS
- NO DRILLING REQUIRED
- FISHWIRING REQUIRED

TOOLS REQUIRED
RATCHET

T15, T20 TORX
7mm, 15mm, 3/4" SOCKET
6" SOCKET EXTENSION

TORQUE WRENCH
SAFETY GLASSES
SCREW DRIVER

7

3

4
6

5

1

2

BUMPER BEAM

FRAME RAIL

ACCESS HOLE

EXISTING NUT

Learn more about trailer hitches on our website.

https://www.carid.com/trailer-hitches.html

	13433-INS (C)
	13433-INS (B&W)



